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Puostal Address

P.0.Box 4. Klong Luang
Pathumithani 12120
Thailand

Structural Engineenng Laboratory

EXECUTIVE SUMMARY

wan1snadaou

Asian Institute of Technology

Sireetl Address

Km. 42, Paholyothin Highway
Kiong Luang,
Thailand

Tal: +(66-2) 524-642T, 5527
Fax: +(56-2) 524-5544

athumthard 12120 hilp:lhewew. ail.as:a

The Structural Engineering Laboratory, School of Engineering and Technology, Asian Institute of Technology (AIT)
was engaged by the SAINT-GOBAIN WEBER CO., LTD. to conduct the performance test of cementitious tile
adhesive. The sample with a trademark of "Webertai vis” was provided by the SAINT-GOBAIN WEBER CO,, LTD.
The water to "Webertai vis" ratio was 27% by weight. The series of tests were according to IS0 13007 /

European Norms (EN 12004:2007+A1:2012) as follows: Specification of cementitious adhesives

| Fundamental Characteristics ==}
1a Normal setting adhesives
Characteristic Requirement Test Method Results
Tensile adhesion strength 2 0.5 N/mm’ ISO 13007 part 2 0.56 N/mm®
Reference No: S0493A-23
4.4.4.2 or EN 1348 PASS
§82
Tensile adhesion strength after z 0.5 N/mm* ISO 13007 part 2 0.55 N/mm®
water immersion
Reference Mo: S0493B-23 4.4.430r EN 1348 PASS
§8.3
Open time : tensile adhesion strength | = 0.5 Nimm* after ISO 13007 part 2 1.34 N/mm*
Reference No: S0493C-23 not less than 20 min
4.1 or EN 1346 PASS

From test results, it is found that the properties of "Webertai vis" are conformed to 150 13007 / European
Norms (EN 12004:2007+A1:2012) requirement. These results certify the adequacy and representativeb

characteristic of the test samples anly.

EELY insiriou
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Tested Date: September 20, 2023

SENIOR LABORATORY
October 11, 2023
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CIIED aamenaRey

AlT

Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120
P. 0. Box 4 Hlnﬂ Luang, Pathumthani 12120, Thailand. Tal. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5644

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: INITIAL ADHESION STRENGTH ( EN 1348:2007 )

Doc. Mo, S0493A-23

TEST SPECIMEN: Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
"Webertai vis" were prepared in the SE laboratory. The mix proportion of water o
"Webertai vis" ratio was 27% by weight.

CLIENT: SAINT-GOBAIN WEBER CO,, LTD.

DATE OF TEST: September 20, 2023 DATE OF PREPARATION :  August 23, 2023

TEST METHOD: After finish the preparation, the test units were placed in standard conditions
for 27 days. Bond the pull head plate to the tile with the high strength eposxy
and keep the test units for a further 24 hour in standard condition. Determine
the tensile adhesive strength.

TEST RESULTS:
gpecmen Width Length Area |Maximum| Tensile Remarks
Mo, of of Load Adhesion
Specimen| Specimen Strength
(mm) | (mm) | (mm?) iN.) | (Nimm?)
1 49 96 4996 2,496 1,296 0.52 Cohesive failure within the adhesive
2 49 96 49 96 2,496 1,395 056 [Cohesive failure within the adhesive
3 49 96 40 06 2 496 1,461 0.59 Cohesive failure within the adhesive
4 4996 49,96 2,496 1,328 0.53 |Cohesive failure within the adhesive
5 49 96 49 96 2,496 1,296 0.52 Cohesive failure within the adhesive
6 459 96 4996 2,496 1,544 062 |Cohesive failure within the adhesive
T 49.96 49 95 2,496 1,544 062 |Cohesive fallure within the adhasive
8 4996 49,95 2,496 1,330 053 |Cohesive failure within the adhesive
a 49,56 49.96 2,498 1,362 055 |Cohesive failure within the adhesive
10 49,96 49 96 2,498 1,460 0.59 [Cohesive failure within the adhesive
Average 0.56

Mote: This report certifies the adequacy and representative character of the test sample(s) only

TESTED BY: CHECKED & APFEK

MR. J JANGJ DR. ANAWAT CH{ i
TECHNICIAN SENIOR LABORATORY SUPERVISOR
October 11, 2023
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Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120
P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand, Tel. (66-2) 524-5527, 524-6427 Faux. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: =~ ADHESIVE STRENGTH AFTER WATER IMMERSION ( EN1348:2007 )

Doc. No. S04938-23

TEST SPECIMEN:  Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
"Webertai vis" were prepared in the SE laboratory. The mix proportion of water to
"Webertai vis" ratio was 27% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: September 20, 2023 DATE OF PREPARATION : August 23, 2023

TEST METHOD: After finish the preparation, the test units were placed in standard conditions
for 7 days and stored in water for 20 days. Bond the pull head plate to the tile
with the high strength epoxy and keep the test units for a further 24 haur in
in water at the standard temperature. Determine the tensile adhesive strength

TEST RESULTS:
%pecimen Width Length Area |Maximum| Tensie Remarks
No. of of Load Adhesion
Specimen | Specimen Strength
(mm.) | (mm) | (mm®) (N | (Nfmm?)
1 49,98 4996 2 496 1,347 0.54 Cohesive failure within the adhesive
2 49 86 4996 2,496 1,330 0.53 Cohesive failure within the adhesive
3 49.96 49.96 2,496 1,494 0.80 Cohesive failure within the adhesive
4 49.96 4996 2,496 1,296 0.52 Cohesive failure within the adhesive
5 49 96 4996 2,496 1.276 0.51 Adhesive failure between tile and adhesive
6 4996 49.98 2,496 1.285 0.51 Adhesive failure between tile and adhesive
7 49,96 49.96 2,496 1,281 0.51 Cohesive failure within the adhesive
8 49 95 49 .96 2,496 1,583 0.64 |Cohesive failure within the adhesive
g 49 .96 49.96 2,496 1,494 0.60 Cohesive failure within the adhesive
10 49 96 49.96 2,496 1,412 0.57 Cohesive failure within the adhesive
Average 0.55

Note: This report certifies the adequacy and representative character of the test sample(s) only.

TESTED BY:

MR. RUNGROJ JANGJIT
TECHNICIAN SENIOR LABORATORY SUPERVISOR
October 11, 2023
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Kleng Luang, Pathumthani, Thailand 12120
P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: ~ OPEN TIME (EN1346) AFTER 20 MINUTES

Doc. No. 50483C-23

TEST SPECIMEN:  Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
"Webertai vis" were prepared in the SE laboratory. The mix proportion of water to
“Webertai vis” ratio was 27% by weight.

CLIENT: SAINT-GOBAIN WEBER CO,, LTD.
DATE OF TEST:  September 20, 2023 DATE OF PREPARATION :  August 23, 2023

TEST METHOD: Apply a thin layer of the adhesive to the concrete slab with a straight edge trowel,
After 20 minutes place the tiles on the adhesive and storage them under standard
conditions for 27 days. Bond the pull head plates to the tiles with the high strength
epoxy and keep the test units for a further 24 hour in standard condition
Determine the tensile adhesive strength

TEST RESULTS:
[Specimen| Width | Length Area | Maximum| Tensie Remarks
No. of of Load | Adhesion
Specimen| Specimen Strength
(mm,) | (mm) | (mm%) (N) | (Nimm?)
1 4595 49 .96 2,496 2972 119 |Cohesive failure within the adhesive
2 49,98 49,96 2,496 3,629 1.45 Cohesive fallure within the adhesive
a 49 86 49 96 2,496 3251 1.30 Cohesive failure within the adhesive
4 49,96 49,96 2,498 3829 1.45 |Cohesive failure within the adhesive
5 49,96 49 96 2,498 3,661 147  |Cohesive failure within the adhesive
L 49,96 49.96 2,496 3,548 1.42 Cohesive failure within the adhesive
7 40.96 49.96 2,496 3513 1.41 Cohesive failure within the adhesive
8 4996 49,96 2,496 2822 1.17 Cohesive failure within the adhesive
] 49,96 4995 2,496 3.070 1.23 Cohesive failure within the adhesive
10 49 96 49 96 2,496 3,316 1.33 Cohesive failure within the adhesive
Average | 134

Note: This report certifies the adequacy and representative character of the test sampla(s

TESTED BY:

i

MR. RUNGROJ JANGJIT ;
TECHNICIAN SENIOR LABORATORY SUPERVISOR
October 11, 2023
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Asian Institute of Technology

Postal Address: Street Address: Tel: +(66-2) 524-8427, 5527
Structural Engineering Laboratory P.OBax 4, Klong Luang  Km. 42, Paholyolhin Highwa Fasx; +{66-2) 524-5544

Pathumihani 12120 Klang Luang, Pathumthani 12120 it ffwoww il asia

Thaitand Thailand

EXECUTIVE SUMMARY

The Structural Engineering Laboratory, School of Engineering and Technology, Asian Institute of Technology {AIT)
was engaged by the SAINT-GOBAIN WEBER CO., LTD. to conduct the performance test of cementitious tile adhesive.
The sample with a trademark of "WEBERTAI CEM" was provided by the SAINT-GOBAIN WEBER CO., LTD.

The water to "WEBERTAI CEM" ratio was 26% by weight. The series of tests were according to IS0 13007 /

European Morms (EN 12004:2007+A1:2012) as follows: Specification of cementitious adhesives

[ Fundamental Characteristics |

1a Normal setting adhesives
Characteristic Requirement Test Method Results
Tensile adhesion strength = 0.5 Nfmm* ISO 13007 part 2 1.13 N/mm®
Reference Nao: S0695A-22
4.4.4.2 or EN 13438 PASS
§8.2
Tensile adhesion strength after 2 0.5 Nimm* ISO 13007 part 2 1.54 N/fmm’
water immersion
Reference No; S06958-22 4.4.4.30r EN 1348 PASS
§83
Tensile adhesion strength after = 0.5 M/mm*® IS0 13007 part 2 0.53 Nimm®
heat ageing
Reference Mo: S0695C-22 4.4.4.4 or EN 1348 PASS
§83
Open time : tensile adhesion strength | 20.5 N/m m* after IS0 13007 part 2 1.65 Nfmm*
Reference Mo: S06950-22 not less than 20 min
4.1 0or EN 1346 PASS

From test results, it is found that the properties of “WEBERTAI CEM" are conformed to IS0 13007 / Eurapean
Norms (EN 12004:2007+A1:2012) requirement. These results certify the adequacy and representativeb characteristic
of the test samples only.

Tested Date: November 14, 2022

DR. ANAWAT CHC
SEMIOR LABORATORY SUPERVISOR
December 1, 2022
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[ owoflnd | samsnRes

I Doc. Mo. S0886A-22

Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120
P. 0. Box 4 Klong Luang, Pathumthanl 12120, Thalland. Tel. {66-2) 524-5527, 524-6427 Fax. (§6-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: INITIAL ADHESION STRENGTH ( EN 1348:2007 )

TEST SPECIMEN: Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm, installed by using
"WEBERTAI CEM" were prepared in the SE laboratory. The mix propartion of
water to "WEBERTAI CEM" ratio was 26% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: November 14, 2022 DATE OF PREPARATION :  October 17, 2022

TEST METHOD: After finish the preparation, the test units were placed in standard conditions
for 27 days. Bond the pull head plate to the lile with the high strength epoxy
and keep the test units for a further 24 hour in standard condition. Determine
the tensile adhesive strength.

TEST RESULTS:
|Specimen| Width | Length Area  [Maximum] Tensile Remarks
Ne. of of Load | Adhesion
Specimen| Specimen Strength
{(mm.) (mm.) | (mm®) (M) | (NImm®)
1 49,87 49 87 2,487 28897 1.16  |Cohesive failure within the adhesive
2 49 87 49.87 2487 2,785 1.12 Cohesive failure within the adhesive
3 49,87 48,87 2 487 2579 1.04 Cohesive failure within the adhesive
4 49 87 49 87 2,487 3,338 1.34  |Cohesive failure within the adhesive
5 49 87 49 87 2,487 2,363 0.95 Cohesive failure within the adhesive
G 4987 49 87 2,487 2,963 1.19  |Cohesive failure within the adhesive
7 49.87 49.87 2 487 2,857 1.15 Cohesive failure within the adhesive
] 49 87 49 87 2 487 2,821 1.13  |Cohesive failure within the adhesive
4 49 87 49,87 2487 3.208 1.29 Cohesive failure within the adhesive
10 4987 49.87 2487 2.391 0.96 Cohesive failure within the adhesive
Average | 113

Mote: This report cerlifies the adequacy and representative character of the test sample(s) only.

TESTED BY: CHECKED & APPROVEDY &
Rz A%
MR. RUNGROJ JANGJIT DR. ANAWAT CHOTESUWRHE=

TECHNICIAN SEMIOR LABORATORY SUPERVISOR
December 1, 2022
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Asian Institute of Technology

K. 42 Pahalyothin Highway, Klang Lusang, Pathumthani, Thailand 12120
P. 0. Box 4 Klong Luana, Pathumthanl 12120, Thailand. Tel. (856-2) 524-5527, 524-8427 Fax. (68-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: ADHESIVE STREMGTH AFTER WATER IMMERSION ( EN1348:2007 )

TEST SPECIMEN:  Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
“WEBERTAI CEM" were prepared in the SE laboratory. The mix proportion of
water to "WEBERTAI CEM" ratio was 26% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: MNovember 14, 2022 DATE OF PREPARATION : October 17, 2022

TEST METHOD: After finish the preparation, the test units were placed in standard conditions
for 7 days and stored in water for 20 days. Bond the pull head plate to the lile
with the high strength epoxy and keep the test units for a further 24 hour in
in water at the standard temperature. Determine the tensile adhesive strength.

TEST RESULTS:

?Spec:imen Width Length Area |Maxmum| Tensie Remarks
No. of of Load | Adhesion
Specimen| Specimen Strength
(mm.) | (mm) | (mm? (NY | (Nimm?)
1 49 87 4987 2 487 3,107 1.25 Cohesive failure within the adhesive
2 49 BT 4087 2,487 4,287 1.72  |Cohesive failure within the adhesive
3 49 87 40 87 2 487 3,657 1.47 Cohesive failure within the adhesive
4 49 BT 49 87 2487 4,390 1.77  |Cohesive failure within the adhesive
5 49 87 49 87 2487 4120 1.66 |Cohesive failure within the adhesive
5] 49.87 49.87 2,487 3,516 1.41 Cohesive failure within the adhesive
T 49 87 49,87 2 487 4,397 1.77 Cohesive failure within the adhesive
B 49.87 49,87 2487 3,509 1.41 Cohesive failure within the adhesive
2| 49 87 4987 2487 2,914 1.17  |Cohesive failure within the adhesive
10 49 87 45 87 2,487 4,341 1.75 |Cohesive failure within the adhesive
Average 1.54

Mote: This report certifies the adequacy and representative character of the test sample(s) gn

TESTED BY:
MR. RUNGROJ JANGJIT DR, ANAWAT CHOTESUWAN
TECHNICIAN SENIOR LABORATORY SUPERVISOR

December 1, 2022

@) DynastyTiletop @ & dynastyceramic ) dynasty ceramic official ) @ikI6536w
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Asian Institute of Technology

Km. 42 Paholyothin Highway, Kleng Luang, Pathumthani, Thaitand 12120
P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel, (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: ADHESIVE STRENGTH AFTER HEAT AGEING ( EN1348:2007 )

TEST SPECIMEN:  Ten {10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
"WEBERTAI CEM” were prepared in the SE laboratory. The mix proportion of
water o "WEBERTAI CEM" ratic was 26% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: Movember 14, 2022 DATE OF PREPARATION :  October 17, 2022

TEST METHOD: After finish the preparation, the test units were placed in standard conditions for 14 days
and then place in oven at 70 + 2 *C for 13 days. Remove from the oven and bond the pull
head plate to the tile with the high strength epoxy. Keep the test units for a further 24 hour
in standard condition. Determine the tensile adhesive strength.

TEST RESULTS:

Specimen| Width Length Area | Maximum| Tensile Remarks
Mo. of of Load | Adhesion
Specimen| Specimen Strength
(mm) | (mm) | (mm? (N) | (Nfmm?)
1 49 87 49 87 2,487 1,150 046 |Cohesive failure within the adhesive
2 49.87 49.87 2,487 1,352 0.54 |Cohesive failure within the adhesive
a 49 87 49,87 2 487 1,064 0.43 Cohesive failure within the adhesive
4 49.87 49 87 2487 1,283 0.52 |Cohesive failure within the adhesive
5 49 87 49 87 2487 1,287 0.52 Cohesive failure within the adhesive
6 49 87 49 .87 2487 1,022 0.41 Adhesive failure between tile and adhesive
T 49,87 48 87 2,487 1,502 060 [Cohesive failure within the adhesive
8 49 87 48,87 2 487 1,378 0.55 |Cohesive failure within the adhesive
g 49.87 49 .87 2,487 1,178 0.47 Cohesive failure within the adhesive
10 49 87 49.87 2.487 1,861 0.75 |Cohesive failure within the adhesive
Average | 0.53

Mote: This report certifies the adequacy and representative character of the test sample(s) only.

TESTED BY:

Ve

MR. RUNGROJ JANGJIT

TECHMICIAMN SENIOR LABORATORY SUPERVISOR
December 1, 2022
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Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120
P. O, Box 4 Klong Luang, Pathumthani 12120, Thailand, Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: OPEN TIME ( EN1346 )

TEST SPECIMEN: Forty (40) specimens of glazed wall tile of size 50 x 50 x 5 mm. installed by using
"WEBERTA| CEM" were prepared in the SE laboratory. The mix proportion of
waler to "WEBERTAI CEM" ratio was 26% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: November 14, 2022 DATE OF PREPARATION : October 17, 2022

TEST METHOD: Apply a thin layer of the adhesive to the concrete slab with a straight edge trowel.
After 5, 10, 20 and 30 minutes place the tiles on the adhesive and storage them under
standard conditions for 27 days. Bond the pull head plates to the tiles with the high
sirength epoxy and keep the test units for a further 24 hour in standard candition.
Determine the tensile adhesive strength.

TEST RESULTS:
Specimen Tensile adhesion strength of specimen in
No. different open time (Nimm®)
5 10 20 a0
(min.} (min.) (min.} (min_)
1 1.77 1.65 1.60 1.36
2 1.54 2.00 1.63 1.29
3 1.76 1.7 1.69 1.37
4 1.54 1.77 1.80 1.34
5 1.98 1.89 1.64 1.08
6 1.78 1.56 1.10 1.49
Fi 2.18 2189 1.66 1.28
8 1.68 1.96 142 112
) 2.02 2.03 1.56 1.27
10 1.78 2.07 144 1.22
Average 1.80 1.88 1.55 1.28

Mote: This report certifies the adequacy and representative character of the test sample(s) only.

TESTED BY:

o

MR. RUNGROJ JANGJIT

TECHMNICIAMN SENIOR LABORATORY SUPERVISOR
December 1, 2022
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Tests of dry-set cement mortar
according ANSI A118,1:2012 - weber

tai.cem

Waorldng report H* 315 37004-01/18

Client: Saint-Gobain Weber Co., Ltd - Thalland

Contact at client: Kanchana LOCOLAS
Contact at CTCV:  J. Valente de Almeida

Work period:  January - May 2018

Proj. n* 315, 37004 Rep, n* 01 Revision: Date; June 2018

http://www. ctov.pt

@) Dynasty Tiletop @ & dynastyceramic ) dynasty ceramic official ) @ikl6536w



ioworind pamenRes
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Tests of dry-set cement mortar according ANSI
A118.1:2012 - weber tai.cem

Saint Gobain Weber Co Ltd - Thailand

Aim

Evaluate compliance of the test results with the requirements of ANSI A118,1; 20121,

1. Introduction

Saint Gobain Weber Co Lid - Thailand reqguested the CTCV to carry out tests on dry-set cement mortar -
weher tal,cem - In accordance with the American Standard ANSI AT118.1.

This report presents the methodology of the tests, the results of the tests carried out and their
comparison with the applicable regulatory requirements

reprociocio peThil e Ingegeersivsl autorizacao do ST por esr s

2. Methodology

] The methodology used in the study was the following:

-carrying out the tests

sprocessing of data

S0 5 IR U
ma forma k

- reporting
2.1. Tests
-
"
l The tests carried out are presented at table 1,

T AMSI A118,1:2012 - American Mational Standard Specifications for Dry-Set Cement Mortar,

Froj. n* 31537004 Rep. n" (1 Reviaion: 0 Date; June 2018
Wil Peyline J afe J

nttpsfwww.ctoy, pt
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CENTRO TECNOLOGICO DA CERAMICA E DO VIDRO
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DBI5-307 COIMAIA | Postugal EEETUT
Table 1 - Tests according ANSI A118.1
Property Test duration and/or conditions
Glazed wall tile shear strength (A1) T
7 days water immersion
1 day
Porcelain mosaic tile shear strength 7 days
(€) 7 days water immersion
28 days
12 weeks
2.2, Test results
The test results are presented at table 2.
Praj. n® :u..m_m Rep. n* 01 Rovisian: @ Date: June 2018 bt
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Table 2 - Test results

Force
Ceramic |  Test duration/condition Specimen (kh) Tenslon (MPa) | Average (MPa)
i 10,08 1,95
2 11,11 2,16
Shenr initial, 7d o — 217
! 11,4% 1,21
T 12,12 2,14
i g Al 1 20,23 3,92
i 2 21,34 4,14 s
Shear, after 7 d water | io ~ e . 4,
E war, niLef WALET \MIMErsion '_l. Z,‘],."W 4.15
;. 4 20,11 3,92
g | 2,15 1,15
2 2,08 1,11 2
i Shear inivial, 1d — Er— — i
E 3 2,43 1,30
: 4 | sm | e
i1 | 5,25 2,81
i F 4,61 2,48
; Shear initial, 7d — o —— 2,44
',E , | 190 1,00
4 4,47 2.0
1 i 1 5,81 11
7 5,41 2,89 sk
E © Shear initial, 28d ; 503 321 i
E l 4,19 2,24
I 1 1 f,13 4,28
* 2 6,01 1,2
] Shai initial, 12 weeks f—— i R 1,09
: 3 51 2,89
1 P 5,54 2,%
i 51 2,84
. b 3,04 21 -
17T T e S —— s | i
i 1 Shear, after 7 dm’ wator imnrslorn 1 an 152
ﬂ 4 5,07 2N
]
]
b
i
QE Proj. n® 31%.37004 Rap, n® 01 Revision: 0 Date: June 2018
Vi : : " g 8 ofe 5
nttpwww.ctov. pt
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3. Comparation with standard requirements

The comparation of test results with standard requirements is presented at Table 3.

Table 3 - Comparation of test results with standard requirements

] Test result |Requirements
g ﬁ Ceramic Test duration/condition (MPa) (MPa) Compliance
L Shear initial, 7d ;17 =1,38 Complies
B At —Ehe
Y4 Shear after 7 d water immersion 4,03 1,03 Complies
i ~ Shear injtial, 1d 1,26 :-D 34 Complies
- “Shear initial, 7d 2,44 =1 ﬂ!‘l } Complies
= Shear Inltial 284 2,87 | :-103 | Complies
Shear initial, 12 weeks 3 09 ='1 03 Complies
§ h shear, after 7 day water immersion 2,54 ‘-FO,IE‘? Cnmﬂtuﬁ
E Coimbra, 04 June 2018
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1% Joag Valente de Almeida
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=~ Asian Institute of Technology

Postal Addrass Stroot Address Tl +(68-2) 524-642T, 5527
Structural Engineenng Laboratory P.0.Box &, Kiong Luang  Km. 42, Paholyathin Highway Fox: +{66-2) 524-5544
Pathumihani 12120 Kiong Luang, Pathumthani 12120 hitp Thenaow ail. s
Thaviland Thanland

EXECUTIVE SUMMARY

The Structural Engineering Laboratory, School of Engineering and Technology, Asian Institute of Technology (AIT)
was engaged by the SAINT-GOBAIN WEBER CO., LTD. to conduct the performance test of cementitious tile
adhesive, The sample with a trademark of "Webertai 2in1" was provided by the SAINT-GOBAIN WEBER CQ., LTD.
The water to "Webertai 2in1" ratio was 27% by weight. The series of tests were according 1o IS0 13007 / European
Norms (EN 12004:2007+A1:2012) as follows: Specification of cementitious adhesives

| Fundamental Characteristics |
1a Normal setting adhesives
Characteristic Requirement Test Method Results
Tensile adhesion strength = 0.5 Nimm’ ISO 13007 part 2 1.61 Nimm®
Reference No: S0494A-23
4.4.472o0r EN 1348 PASS
§82
Tensile adhesion strength after = 0.5 Nimm* IS0 13007 part 2 1.66 N/mm®
water immersion
Reference No: S0484B-23 4443 or EM 1348 PASS
§8.3
Tensile adhesion strength after > 0.5 Nimm* 1S0 13007 part 2 1.12 Nimm”
heat ageing
Reference No: 50484C-23 4.4 4.4 0r EN 1348 PASS
§8.3
Open time - tensile adhesion strength | 20.5 N/mm® after ISO 13007 part 2 1.29 Nimm’
Reference No: 504940-23 not less than 20 min
4.1 or EN 1346 PASS

Erom test results, it is found that the properties of "Webertai 2in1” are conformed to 1SO 13007 / European Norms
(EN 12004:2007+A1:2012) requirement. These results certify the adequacy and representativeb characteristic
of the test samples only.

Tested Date: September 22, 2023

DR. ANAWAT CHO
SEMIOR LABORATORY SUPERVISOR
November 2, 2023
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120
P. 0. Box 4 Klong Luﬂ. Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST:  INITIAL ADHESION STRENGTH (EN 1348:2007 )

Doc. No. S0484A-23

TEST SPECIMEN:  Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
“Webertai 2in1" were prepared in the SE laboratory. The mix proportion of water to
“Webertai 2in1" ratio was 27% by weight

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: September 22, 2023 DATE OF PREPARATION :  August 25, 2023

TEST METHOD: After finish the preparation, the test units were placed in standard conditions
for 27 days. Bond the pull head plate to the tile with the high strength epoxy
and keep the test units for a further 24 hour in standard condition. Determine
the tensile adhesive strength

TEST RESULTS:
[ Specimen| Width Length Area |Maximum| Tensile Remarks
Mo. of of Load Adhesion
Specimen | Specimen Strength
(mm) | (mm) | (mm% (M) | (Nmm®)
1 50.03 50.03 2.503 4 481 1.79 |Cohesive failure within the adhesive
2 50.03 50.03 2,503 4,983 189 |Cohesive failure within the adhesive
3 50.03 50.03 2,503 4,550 1.82 |Cohesive failure within the adhesive
4 50.03 50.03 2,503 4 399 1.76 Cohesive failure within the adhesive
5 50.03 50.03 2,503 3.737 1.49 Adhesive failure between tile and adhesive
B 50.03 50.03 2,503 4,004 160 |Cohesive failure within the adhesive
7 50.03 50.03 2.503 3,908 1.56 |Cohesive failure within the adhesive
B 50.03 50.03 2.503 3,547 142 Cohesive failure within the adhesive
] 50.03 50.03 2,503 3.805 1.52 Cohesive failure within the adhesive
10 50.03 50.03 2,503 2945 118 Cohesive failure within the adhesive
Average 1.61

Mote: This report cerlifies the adequacy and representative character of the test sample(s) only.

TESTED BY: CHECKED & APPROWE

MR. RUNGROJ JANGJIT DR. ANAWA
TECHNICIAN SENIOR LABORATORY
November 2, 2023
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Asian Institute of Technology

Km. 42 Paholyathin Highway, Klong Luang, Pathumthani, Thailand 12120
P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. |66-2) 524-5527, 524-6427

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

Doc. Mo, S04948-273

TYPE OF TEST: ADHESIVE STRENGTH AFTER WATER IMMERSION ( EN1348:2007 )

TEST SPECIMEN:  Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
“Webertai 2in1" were prepared in the SE laboratory. The mix proportion of water to
“Webertai 2in1" ratio was 27% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: September 22, 2023 DATE OF PREPARATIONM : August 25 2023
TEST METHOD: After finish the preparation, the test units were placed in standard conditions

for 7 days and stored in water for 20 days. Bond the pull head plate to the tile

with the high strength epoxy and keep the test units for a further 24 hour in
in water at the standard temperature. Determine the lensile adhesive strength

TEST RESULTS:
Specimen| Width Length Area | Maximum| Tensie Remarks
Mo of of Load | Adhesion
Specimen| Specimen Strength
(mm.) | (mm) | (mm% (N | (Nfmm?)
1 50.03 50.03 2,503 3017 1.56 Cohesive failure within the adhesive
2 50.03 50.03 2,503 4743 188 |Cohesive failure within the adhesive
3 50.03 50.03 2,503 4 844 183 |Cohesive failure within the adhesive
4 50.03 50.03 2,503 3,603 1.44 Cohesive failure within the adhesive
5 50.03 50.03 2,503 4,014 180 |Cohesive failure within the adhesive
6 50.03 50.03 2,503 4,109 1.64 Cohesive failure within the adhesive
7 80.03 50.03 2,503 3,713 1.48 Cohesive failure within the adhesive
B 50.03 50.03 2,603 4723 1.89 |Cohesive faillure within the adhesive
g 50.03 50.03 2,503 3,945 1.58 Cohesive failure within the adhesive
10 90.03 50.03 2,503 3878 1.55 Cohesive failure within the adhesive
Average 1.66

Note: This report certifies the adequacy and representative character of the test sample(s) only

TESTED BY:

MR. RUNGROJ JANGJIT S
TECHHNICIAN SENIOR LABORATORY SUPERVISOR
MNovember 2, 2023

louad RENCH]
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Asian Institute of Technology

Km. 42 Paholyothin Hiahwqr. Klang Luang. Pathumthani, Thalland 12120
P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST:  ADHESIVE STRENGTH AFTER HEAT AGEING ( EN1348:2007 )

Doc. No, S0494C-23

TEST SPECIMEN: Ten (10) specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
"Webertai 2in1" were prepared in the SE laboratory. The mix proportion of water to
"Webertai 2in1" ratio was 27% by weight.

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: September 22, 2023 DATE OF PREPARATION :  August 25, 2023

TEST METHOD: After finish the preparation, the test units were placed in standard conditions for 14 days
and then place in oven at 70 £ 2 °C for 13 days. Remove from the oven and bond the pull
head plate to the tile with the high strength epoxy. Keep the test units for a further 24 hour
in standard condition. Determine the tensile adhesive strength

TEST RESULTS:
Gpecimen|] Width | Length | Area |Maximum| Tensile © i Remarks
No. of of Load | Adhesion
Specimen| Specimen Strength
(mm) | (mm) | (mm? (N} | (Nimm?)
1 50.03 50.03 2.503 2,830 1.13 Cohesive failure within the adhesive
2 50.03 50.03 2,503 3.025 1.21 Cohesive failure within the adhesive
3 50.03 50.03 2,503 2,925 147 Cohesive failure within the adhesive
4 50.03 50.03 2,503 2 656 1.06 |Cohesive failure within the adhesive
B 50.03 50.03 2,503 3.610 144 |Cohesive failure within the adhesive
G 50.03 50.03 2,503 2,704 1.08 Cohesive failure within the adhesive
7 50.03 50.03 2,503 1,967 0.78 |Cohesive failure within the adhesive
8 50.03 50.03 2,503 2,404 0.96 |Cohesive failure within the adhesive
8 50.03 50.03 2,503 2,425 0.97 |Cohesive faillure within the adhesive
10 50.03 50.03 2,503 3,381 1.35 Cohesive failure within the adhesive
Average 1.12

Note: This report certifies the adequacy and representative character of the test sample(s) only

TESTED BY: CHECKED & APFPRE

MR. RUNGROJ JANGJIT DR. ANAWAT CHOT&ESU
TECHNICIAN SENIOR LABORATORY SUPERVISOR
klmurmmmbar 3 N0
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Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120
P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (86-2) 524-8527, 524-8427

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY

SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST:  OPEN TIME (EN1346) AFTER 20 MINUTES

Doc. Mo, S04540-23

TEST SPECIMEN:  Ten (10} specimens of unglazed floor tile of size 50 x 50 x 5 mm. installed by using
"Webertai 2in1" were prepared in the SE laboratory. The mix proportion of water to
"Webertai 2in1" ratio was 27% by weight

CLIENT: SAINT-GOBAIN WEBER CO., LTD.
DATE OF TEST: September 22, 2023 DATE OF PREPARATION :  August 25, 2023

TEST METHOD: Apply a thin layer of the adhesive to the concrete slab with a siraight edge trowel
After 20 minutes place the tiles on the adhesive and storage them under standard
conditions for 27 days. Bond the pull head plates io the liles with the high strength
epoxy and keep the test units for a further 24 hour in standard condition.
Determine the tensile adhesive strength

TEST RESULTS:
Specmen] Widih | Length | Area |Maxmum] Tensile Remarks 3
Mo of of Load Adhesion
Specimen | Specimen Strength
(mm.) (mm) | (mm? (N | (Nfmm®)
1 50.03 50.03 2503 3,393 1.36 |Cohesive failure within the adhesive
2 50.03 50.03 2,503 3,088 1.23  |Cohesive failure within the adhesive
3 50.03 50.03 2.503 2,846 1.18 Cohesive failure within the adhesive
4 50.03 £0.03 2,503 3,562 1.42 |Cohesive failure within the adhesive
& 50.03 50.03 2,503 3,820 1.53 Cohesive failure within the adhesive
=} 50.03 50.03 2,503 2,798 1.12 |Adhesive failure between tile and adhesive
7 50.03 50.03 2503 3,781 1581 |Cohesive failure within the adhesive
8 50.03 50.03 2,503 3,420 1.37 |Cohesive failure within the adhesive
8 50.03 50.03 2 503 3,168 128 |Cohesive failure within the adhesive
10 50.03 E£0.03 2,603 2,351 0.94 Adhesive failure between tile and adhesive
Average | 1.29

Note; This report certifies the adequacy and representative character of the test samplg

TESTED BY:

MR, RUNGROJ JANGJIT DR, ANAWAT CHOTE
TECHMICIAN SENIOR LABORATORY SUPERVISOR
MNovember 2, 2023
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Tests of modified dry-set cement

mortar according ANSI A118.4:2012 -

weber tai.2 in 1

Working report M° 315.37004-11 1%

Client: Saint-Gobain Weber Co., Ltd - Thailand

Contact at client: Kanchana LOCOLAS
Contact at CTCV: J. Valente de Almeida

Work period:  May 2018 - March 2019

a direta respomabilidade do CTCV. A reproducio deste rabalfo & sitorizada apenss na sua forma integral. Para qualguer reprodudio parcial serd indespensivel autorizacka do CTCY por escrita.
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Tests of modified dry-set cement mortar according
ANSI A118.4:2012 - weber tai.2 in 1

Saint Gobain Weber Co Ltd - Thailand

Aim

Evaluate compliance of the test results with the requirements of ANSI A118.4: 20121,

1. Introduction

Saint Gobain Weber Co Ltd - Thailand requested the CTCV to carry out tests on modified dry-set cement
mortar - weaber tai.2 in 1 - in accordance with the Amencan tandard ANSI A118.4.

This repaort presents the methodology of the tests, the results of the tests carred out and their

comparnson with the applicable regulatory reguirements

2. Methodology

The methodology used in the study was the following:
Carrying out the tests
-processing of data

- reporting

2.1. Tests

The tests carried out are presented at table 1.

-2
i
i
1
}
1
I
i
]
it
i
il
1
i
Ei
i

3
H
1

1 AN A118.4:2012 - American National Standard Specifications for Modified Dry-Set Cement Mortar,

Brai n® T1E 7004 Bomn n® 11 Revidan: 0 Dats: arch 2019
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Table 1 - Tests according ANSI A118.4

Property Test duration and/or conditions

Glazed wall tile shear strength (A1) 7 days

7 days water Immersion

Opem time (20 min) (B) 28 days

Porcelain mosaic tile shear strength 1 day
(€) 7 days
7 days water immersion
28 days
28 days w/freeze-thaw cycling

12 weeks

Quarry tile shear strength (D) 28 days

28 days wifreeze-thaw cycling

Sag (E) .

2.2, Test results

The test results are presented at tables 2,3 and 4.

05 resultadas apresentados reste traBalho referems e apenas i amastras ensaladas. ko s assume quabguer resporsabildade relativa & eatiilo da amostragem, a mendas que s&)a eletuada sob
a cireta responsabilidede do CTOV & reproducho deste trabaio & sutorimds apenas na sua forma integral. Para qualguer reprodiio parcial serd ndespensivel suborirscho do €TCY por escrita.
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Table 2 - Test results (A1 and C)

Farce
Ceramic Test duration/condition Specimen Tension (MPa) | Average (MPa)
{kN)
. 9,28 1,80
5 13,45 2,61
4 shear initial, 7d 2,42
§ ; 3 173 1,35
ik " 4 9,85 1.91
& E i 17,7 343
8
g 3 13,36 2,59
g § Shear, after 7 d water immersdon 2,68
£ 3 12,92 2,50
g 2 F 11,34 2.70
E E 1 1.55 0,83
2 2 1,3® 0,74
- Shear initial, 1d 0,77
i . 3 1,53 0,82
§ E 4 1,3 0,70
¥ 1 6,10 3,26
g 3 6.45 345
Shear initial, 7d 3,24
E 5,75 3,07
E 4 5.92 317
E 4 1 7.0 3,75
8 %‘ 2 6,24 3,34
§ Shear initial, 28d 3,60
-.E 3 6,73 380
=3
6,95 3,72
d3 ¢ -
| E 1 7.53 4,03
12 2 6,34 339
Lhear initial, 12 weeks 3,583
% g 3 8,52 3,49
5 4 6,03 3,22
i 5 1 4,18 2,24
-l
g & 7 4,37 2,34
E i shear, after 7 day water immersion 2,24
g 3 3,40 1,82
5 4 4,78 2,56
5 E 1 4,86 2,60
EG 2 5,68 3,04
2 Shear, after freeze-thaw 2,50
g i 3 3,91 2,09
E E ) 5,00 267
ik
g
Drad A" T1E TTNMA Ban n® 11 Rauviaan: N Maka: Mareh W10

@) Dynasty Tiletop O & dynastyceramic ) dynasty ceramic official ) @ikl6536w



| owostni 2-3k-1 pameaees

\\ |I| |_|||.r
CENTRO TECHOLOGICO DA CERAMICA E DO VIDRO I m L‘
r. Faoque - Fasque Tecnvaiégica de Colmbra-Lotes e ¥ | contr. #1501 632134 gcreditog®e 3 o
FRNRCENTAPICL: | Prthetl T 4351 999900 L0151 if’ﬁ@‘
Hua Corinel Yeuga Srmdo - Lorsls | seds] cortrofitepl r.nuim_ J’-‘-h.l.ul.u"‘"‘
25107 COIVBRA | Portugal WL TVET x

CTCV

Table 3 - Test results (D and B)

1 8,30 3,04
2 R 4,00
Shear initial, 22d 31,59
3 35,35 391
A 34
) v ¥
b
1 17,68 2,98
2 81 5,02
Shear, after fresze-thaw 310
3 27,90 3,00
4 31,55 3,39
1 2,3 0,94
i 2,3 092
3 2,00 0,20
o4 1,76 0,70
B Open time (20 min), 28d 0,20
5 1.64 0,
& 2,02 0,84
X 2,03 0.81
8 1,76 0,70

Table 4 - Test results

Ceramic Test duration/conditon Specimen | Sag (mm) | Average (mm)

1 03
E Sag. 18d z 0.2 0.3
3 03

3. Comparation with standard requirements

The comparation of test results with standard requirements is presented at Table 5.

06 resultadss apresertados reste trabalho referem of Spenat in anastrad snaaledss. Nbo @ assume qualguer resporaabildade relstha & emiiilo da amOETagem, & mens gue 12|a sletuads sob
a cireta responsabilidede do CTOW A reproducho deste trabaino & autorirada apenas na sua forma integral. Para qualguer reprodiscio parcial serd ndespensivel auboriracho do CTCV por escrita.
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Table 5 - Comparation of test results with standard requirements

Ceramic Test duration/condition Tﬂ{;,au't Rﬂq?ﬂenu Compliance
A1 Shear initial, 7d 2,42 =207 Complies
Shear, after 7 d water immersion 2.68 >1,38 Complies
B Qpen time (20 min), 28 d 0,80 20,5 Complies
Shear initial, 1d 0.77 =050 Complies
Shear initial, 7d 3,24 »1,38 Complies
Shear initial, 28d 3,60 =1,38 Complies
& Shear initial, 12 wesks 3,53 *1,38 Complies
Shear, after 7 day water immersion 2,24 »1,03 Complies
Shear, after freeze-thaw 2,60 =1,21 Complies
0 Shear initial, 284 3,59 1,03 Complies
thear, after freeze-thaw 3,10 =0,69 Complies

Ceramic Test duration/condition Test result | Requirements Compliance

(mm) (mm)

E Sag 0,3 = 0,5 Complies

Coimbra, 19 March 2019
B
Joagim Valente de Almeida

Testing Materials Laboratory
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Reference No. SPT-54/57 Page | of 4

FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY

Type of test Compressive Strength (EN12808-3)
Test specimen Five (3) specimens in cube shape were cast in the laboratory.
The mix proportion of water to “Cementitious gouts (Weber. Color Power)” ratio was
33% by weight.
Client Saint-Gobain Weber Co., Lid.
Date of Test July 15, 2014
Test of method After mixing them thoroughly, the specimen were cast to the standard molds having a size
of 40x40x40 mm. The specimens are cured for 24 hours in molds, then, stripped and cured
in the room temperature until conducting the test.
Test Results The compressive strength of specimens at the age of 28 davs are shown as follows,
Specimen | Widthof | Lengthof | Thickness Maximum | Compressive Remarks
Mo, Sample Sample of Sample Load Strength (Specimen weight
w L H P PAWL) in gram, g )
{cm) {em) (cm) (kg {kgf.fcm:}
1 3.99 4.00 4.02 2,120 132.83
2 4.00 4.02 4,12 3,110 193.41
3 4.00 4.03 4.10 3,030 187.97
Average 171.40

Mote: These results certify the adequacy and representative character of test sample only.

(Assoc, Prof. Dr. Tirawat Boonyatee)

Tested by : LAt ?/‘4

{Assist. Prof. Dr. Boonchai Sangpemngam)

Omn Behalf of Head of Civil Engineering Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering

Phayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax : (662) 218-6567

@) DynastyTiletop ~ @) & dynastyceramic ) dynasty ceramic official ) @ikI6536w
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Reference No. SPT-54/57 S Page 2 of 4
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FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY

Type of test Flexural Strength (EN12808-3)
Test specimen Five (3) specimens in cube shape were cast in the laboratory.

The mix proportion of water to “Cementitious gouts (Weber, Color Power)" ratio was 33%

by weight.
Client Smnt-Gobain Weber Co., Lid.
Date of Test July 15,2014
Test of method Adfter mixing them thoroughly, the specimen were cast to the standard molds having a size

of 40x40x 160 mm. The specimens are cured for 24 hours in molds, then, stripped and

cured in the room temperature until conducting the test.

Test Results The compressive strength of specimens at the age of 28 days are shown as follows,
Specimen | Widthof | Lengthof | Thickness Maximum Flexural Remarks
No, Sample Sample of Sample Load Strength Sf=3PL/2bh’,
b l h P S L=10cm.
{em) (em) (em) (kef) (kgliem2)
| 3.99 16.11 4.00 168 ﬂ ;9.47
2 4.03 16.10 4.12 222 48.68
3 4.00 16,08 4.10 174 882
Average 42.32

Mote: These results centify the adequacy and representative character of test sample only.

% Tested by ; e A" S;f"
o

{Assoc. Prof. Dr. Tirawat Boonyatee) {Assist. Prof. Dr. Boonchai Sangpetngam)

On Behalf of Head of Civil Engineering Department

CHULALONGEORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax : (662) 218-6567

PR inairiou
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Reference No. SPT-54/57 Page 3 of 4
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FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY
MATERIAL TESTING LABORATORY

Type of test Water absorption of cementitious grouts (150 9001-2008 and BSEN12808-5)

Client Saint-Gobain Weber Co., Ltd,

Test product Tile Grout (Weber. Color Power) — cementitious tile growt, provided by the client
Type of grout Cementitious grout

Test procedure Each specimen was weighed 28 days after mixing. Weight increment of each specimen

was measured 30 min and 240 min after placing them vertically with the 40-mm x 40-mm

end face submerged in 5 mm decp water.

Date of Test July 15, 2014
Test conditions Temperature =30°C | Relative humidity =66%
Test Results

{The test results are good only for the specimens tested. )

Specimen | Weight
No. of Weight of Specimen, g Water Absormption, g
Dry
Specimen, After Adfter After After
g 30-min 240-min immersion | 30-min immersion | 240-min immersion
immersion
1 366.50 369.60 374.40 310 . .90
2 387.90 389.70 392.30 1.80 4.40
i 383.80 38580 389.20 2.00 5.40
Averages 2.30 5.90
7
f’ Testedby: frf:"-"’{," ﬁ__;“/
(Assoc. Prof. Dr. Tirawal Boonyatee) {Assist. Prof, Dr. Boonchai Sangpetngam)

O Behalf of Head of Civil Engineering Depariment

CHULALONGKORN UNIVERSITY Deparment of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax : (662) 218-6567

@) DynastyTiletop ~ @) & dynastyceramic ) dynasty ceramic official ) @ikI6536w
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Reference Mo, 8FT-54/57 Page d of 4

FACULTY OF ENGINEERING

CHULALONGRORN UNIVERSITY

Typeof test: SHRINKAGE TEST (EM 12808-4)
Testspecimen s Three (3) specimens in prism shape were cast in the laboratory.

The mix proporting of water o "weber.color power” ratio was 33% by weight.

Cliem SAINT-GOBATN WEBER CO, LTI.
Drate of test : July 15, 20014
Test resulis : The shrinknge of speimens &1 the age of 28 days are shown as follows,

(The test resulls are pood only for those specimens tested.)

Specimen Imitial Final Drying shrinkage
No, Length Lengih of specimen
{mm} {mm} {mm/mj
1 130,50 147.10 213
2 154.40 151.10 2.09
3 153.80 149,80 1.50

Mote: This resutls certify the adequacy and representative character of the test samples only.

3 Tested by : _ﬁ:....,..-'ﬂ-' - &/‘Z

[Assne, 1‘;3!'- Dr. Tirawsl Booiyvatee) {Assisi. Prof. Dr. Boonchai Sangpeingam}

On Behall of  Head of Civil Enginecring Departmer

CHULALONGKORN UNIVERSITY Depariment of Civil Engineering, Faculty of Engincering

Phayathai Road, Pathurmmwan, Bangkok 10330 Tel : {662) 218-6567 Fax : (662) 218-6567

@ DynastyTiletop ~ @ & dynastyceramic ) dynasty ceramic official ) @ikI6536w
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PRODUCT PERFORMANCE TESTING LABORATORY
100 Clemson Research Blvd., Anderson, SC 29625
Phone B64.646,8453 Fax B64.6462821

Email testing@tcnatile.com Web www.ITCNAtile.com

TCNA TEST REPORT NUMBER: TCNA-1025-18 PAGE: | OF 3
TEST REQUESTED BY: Saint-Gobain Weber Cao, Ltd.
TEST METHOD: ANSI A118.6 Specification for Standard Cement Grouts for Tile Installation

This specification describes the test methods and minimum requirements for standard cementitious grouts.
Grouts meeting this specification may or may not contain polymers.

TEST SUBJECT MATERIAL: Identified by client as: “webercolor power™

TEST DATE: 11/20/2018 — 12/18/2018

TEST PROCEDURE NOTES:

= Sample prep: The grout was mixed at a liquid to powder ratio of 35: 100 parts by weight per the

client’s instruction
s Al samples were set up and cured according to ANSI A118.6.

TEST RESULTS:
Test Test Description Evaluation ANSI A118.6 Specification
Designation Sanded Unsanded
4.3 Linear Shrinkage
Shrinkage based on < 0.20% <0308
initial bar length 0.27%

Shrinkage based on |
day specimen length* 0.10%

44 Water Absorption
50% R.H. to Immersion | 16% < 0% < 18%
4.5 Compressive Strength
1-Day 748 psi 500 ps1 min. 500 psi mun.
28-day 3065 psi 3000 psi min. 3000 psi min.
4.6 Tensile Strength
28-Day 452 psi 300 psi min. 250 psi min.
47 Flexural Strength
28-day 952 psi S00 psi min. 500 psi mun.

COMMENTS: The client requested that the shrinkage based on both the length of the initial bar length
and based on the 1 day specimen length be reported.

ACCREDITED

ey
L stary

This report is confidential and has been prepared for the exclusive use of the client. It is not an endorsement, approval, certification,
or criticism of any product by TCNA, This report shall not be published in any form without prior written consent from TCNA
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%3 Project Reference : Global

National Centre for the Performing Arts
Beijing, China

Philharmonie de Paris

Paris, France

=Y indnou
Together, We go
“ Dynasty Tiletop @ @ dynastyceramic G dynasty ceramic official @ @ikl6536w



‘@“’ Project Reference : Thailand

PR inairiou
Together, We 2°

ﬁ Dynasty Tiletop @ @ dynastyceramic Q dynasty ceramic official @ @ikl6536w



%y project Reference : Thailand

RovyalL
Fhﬂht City

silavadee Pool Spa Re- -
sort BRI
S LS00 M TS

o g e e g gr | W

1
“ BN EEN EEw ssr Sor T

- -.f

CitgGarden Condo= B 4o chill Resort & Spa, Koh
w L mMinibm Chang
Wne 1.6aus 3 2.6510

e T

i —

W]na’ﬁau

Together, We g0

ﬁ Dynasty Tiletop @ @ dynastyceramic Q dynasty ceramic official @ @ikl6536w



%3 Project Reference : Thailand
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